PRICE .25




HOMELITE XL CHAIN SAWS

30

See Fig. £

FIGURE 1
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




HOMELITE XL CHAIN SAWS

= & 8 2
— — — —
& o 9
No Description Part No. oM oW M Qly.
1 SCREW - pan hd.,5-32x1/2 80560 X X x x 4
2 HOUSING - fan A-64181-1 X X X b o 1
3 Includes: BUSHING - starter
rope 59313 x £ x x 1
4 GRIP - starting rope 64165 x X & = 1
5 INSERT - rope retaining 64154 X X = = 1
6 ROPE - starter 63860 XA x x == 1
7 SHIELD - spring (inner) 63713 x %X 2 % 1
a SPRING - rewind 63870 X X =z x 1
9 SHIELD - spring (outer) 63714 X x x x 1
10 RING - shield retaining 63875 x x x x 4 . &
*11 LOCK - spring 64948 ¥ % x = 1 \
L PULLEY & CUP ASSEMELY -
starter A-63952-A x X X = 1
L3 BUSHING - starter post 64374 X i X X L
14 WASHER - retaining 63606 X X X bid
15 NUT - flexloe, #10-32 31109-2 *¥ X & %
16 SCREW - hex hd., 10-32x1/2 #0645 ¥ % X 1
17 NUT - lock, 5/16-24 21112 x X X
18 WASHER - flat, 5/16 84065-1 X b X X 1 @
19 STUD - shoulder 63877 X x X 2
20 PAWL - starter 4442 X x X 2 O
21 WASHER - flat 3551 % X e 2
22 SPRING - starter pawl 58738-2 X% X X E
23  SCREEN - rotor £3219 X &
24 ROTOR - magneto 63637 X x
ROTOR - magneto T ddur Ql
* ROTOR - magneto 65909 % 1
25  COIL - ignition 640 X X 1
26 SCREW - coil core 640 X X 2
27 LEAD - ground to switch A-B39 X 1
28 CORE - eoil 5 2 % % I
29 TERMINAL - spark plug x x 1
30 KEY X X o 1
31 RETAINER - lead 4301 . OX X L
32 CONDENSER & CLAMP 64086 & x = 1
33 SCREW - condenser cl.m'e 55411 ® X 2
SCREW - condenser “5411 x 1
34 SCREW - termina a0 X X = 1
35 BLOCK - temu N X X X 1
*36 SCREW - flat hd. 4 X 5/8 1 ®x X X o 2
37  LEAD - hi xr x X x 1
38 BEARIN le ‘386? X X z x 1
39 SEAL BEBEE-A % X X = 1
*40 BACK ATE 63624-1A X X x 2 i
41 CLIP - coll retaining 54423 ¥ 2 2 x> 1
42 5 - coil r 58872 x X x % 1
43 9 - breake 76421 X X X 2
RS @INTS - se A-64087 - A ] 1
45 cludes: 28028 X X Xx 1
C 23008 x X X 1
FEL R@W_‘.R 64089 x x X 1
@ ¢ MBLY - breaker
A-B3928 X i E 1
49 WA - flat, #6 84013 X ox X 2
a0 SCREW - cover G4085 X X X 2
51 COIL - ignition 64435 X i
52 BACK PLATE & CORE T A-64426 X 1
* BACK PLATE & CORE A-65908 X 1
53 CONDENSER & LEAD T B4427 4 1
* CONDENSER & LEAD 7913 X 1
54 SCREW - lead hold down plate 64432 '] 1
55 CLAMP - condenser 3627 i 1
56 CAP - dust 64423 X 1
57 PLATE - lead hold down 64431 * 1
58 LOCKWASHER - coil lead clamp
nut 64430 X 1
59  SWITCH BOX T A-64440 x 1
* SWITCH ROX 65911 b o 1
60 SCREW-flathd., 6-32x3/8 1850451 x 1
61  SCREW GROUP | 61734 x 2
* SCREW GROUP BH912 x 1

1 Below serial number 2505839
* Denotes new part

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE XL CHAIN SAWS

FIGURE 2

= 8 2 =
— — — —
1 i 1 i 1
- o e ST
No. Deseription Part Ne. be b Kﬁ Gy o, Description Part No. MMM M Qty.
S
-
1 PISTON RING g‘@ XO x 2 29 'STUD - cylinder (short) 55871 ¥ % B o i
PISTON RING 58877 X 2 a0 BODY - muffler A-_54130 X W N 1
2 PISTON & PIN “RgI468-B e 1 31 SCBEW - hex hd., 12-24x1/2  B0&21 ¥ x & 3
PISTON & PIN A-F003-B X 1 39 BAFFLE - muffler 4126 L R
3 Includes: RING - retainin 120 X %X X % 1 33 CAP - muffler 64125 ® 2
1 RING - rotainj 64813 T o == B 34 SCREW - shoulder 64133-A X F® B
3 ROD - connecting A-b X X ® = 1 135 SOREW - hex hd. | 12-24x1-1/4 80994 x 2
[ Inuludes: BEARING - &: 58 X = x = I 36 BODY - muffler 64131-1 x ch
i SCRLEW 8058 g X B % a7 BASE - muffler 64132 X I
8 GABKET - grankcasdt 3361 x % x x 1 38 SPARK PLUG 63547-5 ¥ mox ow H#
8 KEY 75078 o o om L 39 Includes: GASKET 25038 x % ® % 1
10 ROLLER - needle (set of 31) A-GATHT-A X X ® X 1 *4) CYLINDER - See NOTE 1 A-G4548-2 ¥ % x 1
11 CRANKSHAFT B3204-1 x £ x 1 * CYLINDER - See NOTE 1 653165-3 x 1
CRANKEHAFT 63204-2 X L 41  NUT - hex; 1/4-28 51065-2 % & o o= M
12 BCREW - hearing retainer 59704 SN s S 42  WASHER - lock, 1/4 83009 x X & O 4
13 WASHER - special Ga005 X X % x 2 * 43 PIN - compression relief - See
14 BEARING - hall Gd865-8 % ¥ # X 1 NOTE 2 A-GATET = TR L
15 RING - retaining 5H319-A x x x x | *44  GASKET - eylinder - See NOTE | 85829 = =&
It DECAL 64144 x x x x 1 45  STUD - cylinder (long) 63368 ® = o =
17 CAP - fuel filler A-£4375 X W S of 46 FIT TING - straight 31733-1 x X & ;i
18 LINE - oil (auto. upper) A-63919 x = 1 * 47 LINE - oil {manual) - See NOTE 3 A-63948-A X X X e 1
*19 PUMP - automatie oil A-6T7023 s 1 48 PIVOT PIN & BRACKET
20 Includes: SCREW - cam 64102-A % = 1 ASSEMBLY A-64666-2 *x X xE
21 GASKET 5UT36 X x 1 49 SCREW -pan hd., 6-32 x 3/8 80671 x % X 4
2z SCREW - pav hd. | ‘50 SPRING - reliel valve (1653 S T R
4-40x 1/4 80919 % 2 51 CLAMP - pil G4647-2 X x x 1
23 BEAL - felt 64393 % A 52 CLAMP - lever 64655-2 % X X 1
24 SCREW - pan hd., 8-32x7/8 20568 % = '3 *53 LEVER - relief valve G4654-B T R
25 WORM - oil pump 53228 ® & 1 54  FILTER - gil A-G4T41 ¥ ox 1
2¢ LINE - oil {auto. lower) A-63947 x x 1 *55  VALVE - check A-59456-1 % w3
27 """ RING 00872 X x 1 56 NUT - flexlock, 6-32 81124 X X X 4
25 SEAL 5R308-A % b @ W X
* Denoles new part
4 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




NOTE: Cement Gosket
Crankcase with
22788 Cement

/

HOMELITE XL CHAIN SAWS

to

— = o) o] oY =
*AE = ‘-
I, [} 1 ] [}
X S . . S
No Description @ woon b\ Mo Desgription Part No, Moo M M Qty,
1 RETAINER - reed valve x x4 X U 1 & HANDLE - throttle - See NOTE4 A-65921 x I
2 REED - valve 2 X 4 *35 Includes: GASKET - oil tank 65384 X X x i
E SEAT - reed valve ¥, oE x 1 ¥36 COVER - oil tank -
4 GASKET - reed valve seat xRz & = 1 See NOTE 4 A-65584 ¥ % =z o® 12
5 MANIFOLD - intake % x L a7 Includes: PLUG -
* g SCREW - shoulder \ 349-4A Qx = 3 pipe 59571 %X & & K 1
7 GASKET - carburetor 118-1 X x % 2 *38 SCREW - fil hd. ; :
8 SPACER - carburetor 64117~ x X = 1 8-32 x 3/4 82156 - R A
4 CARBURETOR A-B4196 £ x® =X F 1 38 GROMMET - See
10 NUT - cover mountin A-64268 X % ¥ ¥ 3 NOTE 4 64562 -
11 COVER - air filter 63 X X X X 1 *40 SCREW - idle adj.
12 RING - retaining § X x X = 1 - See NOTE 4 5522 T @ g E 1
13 FILTER ELEME} ir 955-A X & ' X 1 11 BUTTON - choke 57288-1 FR - T i
14 BCREW-h -24x1/2 421 ® 2 ® O 1 42 SCREW - hex hd., 12-24x7/8 80891 x x % = 1
5 BRACKET - ter cover 63578 X ¥ X x I 43 SWITCH A-G3038 ¥ & % x 1
15 PIN - cotter 86324 ¥ = = = A 44 Includes: NUT 72084-A1 x % x x 1
17 WASHER - lock #10 B3046 X X x X B 45 PLATE - "On - Off" 53910 ® X w® o ® 1
18 SCREW - hex hd., 10-32 x 2 20965 X k£ X % 2 44 CAP - oil,vented A-GATHE ®OK ® Ok L
19 ROD - Choke - Sse NOTE 4 A-63942-1 X X X X 1 47 Includes: "' RING 65323 P R |
a0 ROD - throtile A3A96-1 x x x = 1 VALVE - vent
21 BOOT - throttle rod 58318 x & Ox ox 1 (nol shown) 83718 X O e o9
22 PIN - cotter BH307 X % w® E 1 4# FILTER - oil {manual) A-64293 ¥ % O X i
23 WASHER - felt 63290 x 2 x x 1 49 LINE - flexible oil (4356 x ® ® x A
24 COVER - throttle handle 63197-2A - 1 40 GASKIL 59736 ¥ % 2 = 3
85 BUBHING - throitle lock G4G46 X X X 1 a1 FITTING - check valve A-63936 X ®x K X 1
26 SPRING - throttle lock 64677 % X x 1 2 SCREW - sel 63113 X ® % *% 1
X2 PIN - throttle lock 63502 x o ox 1 53 LEAD - ground A-63939 i W X 1
28  SCREW - pan hd. ; 8-32x 1/2 50560 X R W % 2 fid GROMMLET - "Hi-Lo" ABROHE X X X x 1
2 PIN - throttle lock h8924-1 X 1 83 SPRING - plunger ah2ha X X x ® 1
a0 SPRING - throtile lock 3840h x 1 i1 PLUNGER A-LHTE34-15 % X N = 1
a1 BUSHING - throtile lock 389064 X 1 37 Includes: "0 RING 74388 X R X 1
32 RING - retaining 38404 ® 1 98 "t RING puoT4 X X X X 1
33 TRIGGER - throitle GI212-A x X x x 1 59 BULTON - oil pump GAG22 ® x x X il
¥ 34 HANDLE - throlile - See NOTE 4 A-65437 X 1 Gl BCREW - hex hd. | 12-24x5/5 20876 X X o ox 4
* HANDLE - throtile - See NOTE4  A-65439 x X 1 61 VENT - fuel tank A-G4311 x b 52 x 1
* HANDLE - throttle - See NOTE 4 TA-65441 % 1 62 GASKET - throttle handle G4267 ¥ X % X 1
f Below serial number 2305889
*  Denotes new parl.
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 5




HOMELITE XL CHAIN SAWS

FIGURE 4

Z:_ O B
- — = — — i
g & oaE oA
No. Deseription e &\\ No. Description Part No. oM M H iy
B
1 CAP - fuel filler @1‘ +33 RACE - inner-see NOTE 7 63985 x x x x 1
2 Includes: GASKET 1 #34 WASHER- thrust-See NOTE7  58833-1 x x % x 1
3 LINE - fusl 1 35 SPACER 54372 x 1
4  WASHER x 1 36 SCREW-hex hd., 12-24x5/8 50676 ® 2 %% 3
a FILTER - fuel % I 37 BUMPER - spiked {optional) 64067 ¥ X x x 1
(i Ineludes: FILTER - felt ¥ %1 38 WASHER - lock £12 83036 % ¥ O & 2
* 7 HANDLE BAR - See Nog x x 1 39 NUT - hex. 12-24 81068 = % % x 32
* HANNDLE BAR - See NO 1 *40 CRANKCASE & TANK -
B BCREW - fgcé;d- o ’ See NOTE 5 A-64TIG-C x 1
0~ X .4 X X X £l AN 3 & Fic -
+ 9 BRACKHET - handl Q R g o o= 1 CRANKCASE & TANK .
B e A See NOTE 3 A-G4797-C x % x 1
*11  PLATE - han clet % % ¥ = 1 Ine: PIN - dowel (not shown) 71430 X" x x x 2
12 SCREW - sh % x x x 8 * PIN - dowel {not shown) 65365 = O @ N B
13 GROMMET - e bar = X oo H 2 SEAL (See Fig.2, Index #28) 58303-A M oR we w1
i 5 bar ¥ ox x x 1 a1 INSERT - taplock 72489 x x x x 2
= Il 22 s 2 & & 1 *42 GASKET - fuel tank 65364 x x x x 1
16 GROMME handle bar 2 X x x 1 o i = = =
*17  SOREW - shoulder & o o q 13 COVER - fuel tank A-G4TEG-1A % 1
#18  PLATE - guide har (inner) A3633-B x x x x 1 Ine: INSERT - taplock
19 PLATE - guide bar (outer) A3AEAT-A x x % &% i (not shown) 72489 X 3
*20  PIN - bar adjusting 65765~ 1 x x x x 1 * COVER - fuel tank A-B55T6-A x x x 1
21 NUT - lack, 1}!—32 81211 % x 5% x 1 Ine: (not shown)
* 321} ggl-fﬁ_'-.\-'hfxgguisézl EEi:;lll'&;,\r]ju.';t.in;e; 2;3133 i f& i i f GASKET - check %
24  COVER - drivecase A-B1820-1 x x x 1 walye 2 0o & 50
COVER - drivecase A-B4RIB-1 ® 1 CAP - check valve 58338 X X % 1
25 Includes: RIVET - oval head 85061 v x & ¥ B [NSERT - taplock 72489 x x x 3
26 SHIELD - sawdust 64815 ¥ X % x 1 44 STUD - cylinder GABRE ;o X o O ® B
27 PLATE - clutch - See NOTE & G4904- 1 R 1 45 ETUD - eylinder 55871 Xz X W X &
PLATE - clutch £3669-1 % 1 =46 SCREW -fil., 8-32x15/16 82151 x x x x 2
*28 Eggﬁg . g;utg; gigég X x X g =47 SCREW -fil,, 8-32x1-7/8 82154 © ¥ W % 8
NG - glu X : I Lt
%99 SHOE - clutch - See NOTE & G4569-9 § W % 8 *43 SCREW -fil., 5-32x 1—;-!:8 62153 x 7
SHOE - cluteh 63670 % a b SCREW -fil., 8-32x2-3/16 82155 ¥ O OB T
30 COVER - clutch AIATL — P #39 SCREW -1fil., 5-32x1-1/4 &2152 x I
31 HAUR & DRUM ASSEFMBLY i SCREW -fil,, 8-32x 1-7/5 82154 X X * 1
* See NOTE G & 7 A-GEgHE x x x 1 a0 SCREW -fil., 8-32%5/8 82146 % 1
* See NOTE T A-GBIET x 1 * SCREW -fil., 5-22x1-1/4 821352 ¥ % x 1
SPROCKET - 3/8" pitch, 7 tooth  OM0#210 x x x x 1 51 STUD - guide bar 63861 x ¥ ® ¥ 2
32  BEARING - cage - See NOTE 7 64124 % O% ® B0 52 INSERT - threaded 5HRIA-A e o e B

*

Denotes new parts.,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



T —— ———

HOMELITE XL CHAIN SAWS

34

BOTTOM

N

-_ SDU_QQ

Q.

MODEL -

A 64196

Qty.

No. Part No Description %\/ QG;U. Part No. Description
1 64225 THROTTLE SHAFT f&gf&% Y \l 19 64223 COVER. fuel pump 1
2 64239 T SPRING, throttle re \ 1 20 64694 SCREW. fuel pump cover 4
3 64689 %@ 7 21 64226 VALVE, throttle 1
4 64222 1 22 64692 PLUG, limiting 1
5 64234 T “%np 1 23 64224 COVER 1
6 64240 1 24 64235 ¥ METERING DIAPHRAGM ASSEMBLY 1
7 64241 1 1 25 64231 ¥ GASKET, metering diaphragm 1
8 64242 7 1 26 654229 VALVE, inlet needle 1
9 64236 T djusting § By 64688 T SCREW, metering lever pin 1
10 64% SPRING, NehoRe friction 1 28 64245 LEVER, metering 1
i1 60051 BALL, choke [riction 1 29 64244 ¥  PIN, metering lever 1
12 64228 VALVE, choke i 30 64237 ¥ SPRING, metering lever 1
13 64693 T SCREW, valve 2 31 65482 7 PLUG, weleh (main) 1
14 64630 JET, idle air i 32 30818 F PLUG, welch (idle) 1
15 54227 CHOKE SHAFT ASSEMBLY 1 33 64243 T SCREEN, fuel inlet 1l
16 64221 RING, throttle shalt retaining 1 34 64232 ¥ GASKLET SET it
17 64233 7 DIAPHRAGM, fuel pump 1 35 642416 REPAIR KI'T, 1
18 64230 7 GASKET, fuél pump 1 (5386 REPAIR KIT, check valve 1

+ Included in repair kit.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE XL CHAIN SAWS

NOTES

NOTE 1 - A-64796-C (XL101), A-64797-C (XL102, 103, 104) Crankcases
and 65829 Gasket are required when using 63165-3 (XL101, 2"
pilot dia.) and A-64542-2 (XL102, 103, 104, 2" pilot dia.)
Cylinders. A-64796-A & B (XL101) A-64797-A & B (XL102,
103, 104) Crankcases'and 63237 Gasket are required whe
using 63165-1 (X1L101, 1-15/16" pilot dia.) and A~ 64542—\&
(XL102, 103, 104, 1-15/16" pilot dia.) Cylinders.

NOTE 2 - When using 64660-B Compression Relief Pin, b47@gmpressmn
Relief Ball is required q‘

NOTE 3 - Units below serial #2532641 add 31733-1L Fitti &
Crankcase to use A-63948-A Oil Line.

NOTE 4 - For XL101 and XL102 saws below %numbe% 8994 and

XL103 and XL104 saws below se umbe 9 supply the
following: g
Item #19 - Use % Chok
Item #39 - Use &8 hoke]
Item #34 - @epla Throttle Handle you must
eplace the Choke Rod with new Item #19

6394 1 Choke Rod.
Below serial nu@%‘%%ﬁ 63725 Idle Adjustment Screw on

all units.

For unit; ser @1 er 2749305 with epoxied oil reservoir
Tvoir Kit w/Instructions is available to

cover 2 01
convetft itlto the,"\sri together" type oil reservoir cover.
NG é@

O 0
WO

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE XL CHAIN SAWS

NOTES

NOTE 5 - Below serial number 2799426, A-64796-A Crankcase on XL101
requires A-64798-1 Handle Bar, 65587 Handle Bar Plate, 65360
Handle Bar Pad, 64473 Grommet (2 pes.), 64613-A Shoulder
Screw (2 pes.) and 63569-3 Handle Bar Bracket.
Below serial number 2805889, A-64797-A Crankcase on XL102,
103, 104 requires A-64799-2 Handle Bar, 65587 Handle Bar
Plate, 65360 Handle Bar Pad, 64473 Grommet (2 pes. ), §4613-A
Shoulder Screw (2 pes.) and 63569-3 Handle Bar Bra \

NOTE 6 - On XL102, 103, 104 saws with old style 2-3/4" C rums, re-
place the following as a set:
7

Item #27 - Clutch Plate @

Item #28 - Clutch Springs

Item #29 - Clutch Shoes

Item #31 - Hub & Drum Assem - See

Ttem #18 - Guide Bar Plat er)

Item #19 - Guide Bar Pl{@xer) 6
NOTE 7 - Units using A-63217 (XL10 —64905& 02, 103, 104) must

use 63860 Thrust Washer,@&) Inner and 64333 Needle

‘Bearing. $ Q~®
0

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



HOMELITE XL CHAIN SAWS

SPECIAL TOOLS (available on order)

1 XL101 Only § XL102, 103, 104
A-23937-B WRENCH - combination
22820-5 COLLAR - bearing installation (bearing to shaft)
22828 PLIERS - retaining ring
23136-1 SLEEVE - bearing and shaft installation
23528 WRENCH - socket screw (connecting rod)
23756 PLUG - needle bearing assembly (connecti %)
23759 SLEEVE - seal protection (back plate) ]}z‘
23846-2 ANVIL - roller bearing disassembly Q
8§ A-23934 SPANNER - clutch (above serial #2617
A-23949 TOOL - piston pin removal
A-23960 BRACKET - rotor removal
23972 SLEEVE - seal installation ( :case w/ @
24006-2 PLATE - shaft alignment é)
A-24051 JACKSCREW (bearing to skaft to cra
i 24053 SLEEVE - seal protecti ankcas
24054 PLUG - seal assembl cas
24055 PLUG - bearing % assemMly“fback plate)
A-24057 BEARING REMOQ ack p
A-24060 SPANNER - clutch“use o ts below serial
#2617639)
64309 Includes: - dowel(3)
§ 24076 SLEEVE pmt@g{mg (crankcase side)
§ A-24138 REA c compl n relief valve seat
24230 1 d1 iv’!
*24173 jalve installation
A-23841-A @

Accessorles\ 6
§ AT EXCHANGER

* §5543- 1
A-648

* A-65
PM

24101
22771
23560

SPARK ARRESTOR

Q KIT. OIL RESERVOIR

SPRAY CAN - dark blue
SPRAY CAN - vermillion
SPRAY CAN - white

* Denotes new part

10 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.







OMELITE

fextron] DIVISION o PORT CHESTER, NEW YORK

(“N.




